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Document Introduction

Honeywell tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Honeywell based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented
in this report.

This document is a record of the FCC/ISED Test Report for Honeywell products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &
ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so my Honeywell and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Honeywell will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date
M. Antola A. Roussin Original Release 2018-03-06
A M. Antola A. Roussin Updated 6dB bandwidth and | 2018-03-06

Spurious Emissions test
section for editorial
corrections

B M. Antola A. Roussin Updated note in Duty Cycle 2018-03-21
test section
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Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.4: 2014 Compliant 2/8/18 — 3/6/18
ANSI C63.10: 2013 Compliant 2/8/18 — 3/6/18
ICES-003 Issue 6: 2016 Compliant 2/8/18 — 3/6/18
RSS-247, Issue 2, Section 5 Compliant 2/8/18 — 3/6/18
RSS-GEN, Issue 4 Compliant 2/8/18 — 3/6/18
CFR 47 Pt 15 Subpart B, Section 15.107/109 Compliant 2/8/18 — 3/6/18
CFR 47 Pt 15 Subpart C, Section 15.207/209 Compliant 2/8/18 — 3/6/18
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 2/8/18 — 3/6/18

Deviations from Test Methods
# | Deviation Description

0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center Dr.,
Melville, NY 11747, USA. Honeywell International is accredited by NVLAP, Laboratory Code
600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The SiXOCC wireless occupancy module is a battery powered 2.4 GHz IEEE 802.15.4-compliant
transceiver, intended for use with Honeywell controls that support SiX™ series devices. It provides an
ambient light sensor, vibration sensor, thermal sensor, and IR temperature sensor (pyro). It also has
tamper detection.

The module uses the Honeywell SiX™ RF protocol to send alert messages to the Honeywell control in
the event of change in lighting, vibration, temperature change, excessive heat, low battery, or a tamper
condition.

In addition, the SiXOCC sends a regular supervision or check-in RF message, no more often than once
per hour.

The device contains two (2) F-type printed inverted antennas, each having a gain of 2dBi.
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Report #: 47216
IC ID: 573F-60CC

FCC ID: CFS8DL60OCC

Worse-Case Configuration & Mode
Radiated emissions was performed with the EUT set to transmit at the channel with the highest output
power as worst-case scenario. The EUT was tested in all three orthogonal planes in order to determine
the worst-case emissions. It was determined that the Y axis orientation was the worst-case orientation.
Therefore, all final radiated test was performed with the EUT in the Y axis orientation.

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-428 Non-serialized production unit 01/31/18
MEL-429 Non-serialized production unit 02/07/18
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Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150KHz-30MHz) +/- 4.36 dB

Opinions / Interpretations

None
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Report #: 47216 Date: 2018-03-21
FCC ID: CFS8DL60OCC IC ID: 573F-60CC

Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Bandwidth PASS
2 6 dB Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Band Edge / Conducted Spurious Emissions PASS
6 Radiated Emissions (Unintentional) PASS
7 Radiated Emissions (Intentional) PASS
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FCC ID: CFS8DL60OCC IC ID: 573F-60CC

On Time and Duty Cycle

Test Description
Refer to KDB 558074 Zero-Span Analyzer Method.

Test Criteria

Reference Limit
KDB 558074, Section 6 None, for reporting only

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 03/01/18 21.2 28.2 1008 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech SD700 | 04/24/17 04/24/18
Instruments
Test Results
Antenna On Time Period Duty Cycle | Duty Cycle
(usec) (usec) (%)
1 405 405 1 100
2 405 405 1 100

Note: The duty cycle used for testing was 100%. In normal operation, the device is limited by the protocol to a
maximum operational duty factor of 6.976% (refer to additional exhibits in this filing) and this value is used to
determine the average level of radiated spurious emissions related to the fundamental from the measured peak level
of the spurious emission using the 20log(d) factor allowed under section 12.5.2.2 (4) of KDB 558074.
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Duty Cycle Plots
% Agilent 87:59:65 Feb 8, 2018

Ref 38.5 dBm Atten 48 dE

Mkrl  485.1 ps
18,82 dBm

#Peak
Log

18
dB/

DR

Offst
B.5
dB

LgAw

W1 s2

33 FC

£
FTun

Center 2.485 080 GHz
Res BH 8 MHz #UBH 8 MHz

Antenna 1

% Agilent 93:00:37 Feb 8, 2018

Ref 36.5 dBm Atten 48 dB

Span @ Hz
Sweep 1867 ms (4001 pts)

Mkrl  485.1 ps
1878 dBm

#Peak
Log

14
dB/

e

Offst
B.5
dB

LgAw
WL 52

53 FC

£
FTun

Center 2.485 BB@ GHz
Res BH 8 MHz #UBH 8 MHz

Antenna 2
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6dB Occupied Bandwidth (DTS Bandwidth)

Test Description

Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v04.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a) = 500kHz
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
JB RF Lab 02/08/18 21 35 1022 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech SD700 | 04/24/17 04/24/18
Instruments
Test Results
6dB Bandwidth (in MHz)
Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 1.301 1.301
Mid 2445 1.370 1.337
High 2475 1.482 1.482
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Report #: 47216 Date: 2018-03-21
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6dB Bandwidth

% Agilent 83:43:37 Jan 38, 2618 L
a Mkr2 1.381 4 MHz
Ref 26.5 dBm #Atten 30 dB -0.81 dB
#Peak é
Log 2R 2
dB/ A Py
Offst
oi 7 g
dB f"'\vf "\v/“*w
o pa N T A
16.2 i W
dBm
LgAw
Y1 s2
Center 2,405 @@ @ GHz Span 18 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 1.892 ms (8192 pts)
Marker Trace Type X Axiz Amplitude
1 1 Frag 2.484 7397 9 GHz 16.21 dEm
2R 1 Freg 2.484 464 8 GH=z 16.18 dEm
Za [&H] Frag 1.381 4 MHz -@.81 dE

Antenna 1: Low Channel - Plot

% Agilent 3:54:54 Jan 38, 2613 L
Ref 26.5 dBm #Atten 30 dB
#Peak F
Log 2R 2
16 IWM“‘QI\
4B/ A N
o - Ak
dB f"n'\v/r' \vf“w
o LN YA
18.2 ¥ v
dBm
LgAw
Y1 32
Center 2.445 0BG 6 GHz Span 18 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 1.892 ms (3192 pts)
Marker Trace Type ¥ Axiz Amplitude
1 [&5) Frag 2.444 795 5 GHz 16.22 dBn
2R 1y Freg 2.444 378 B GHz 18.18 dEm
2a &5 Frag 1.369 9 MHz 8.82 dB

Antenna 1: Mid Channel - Plot
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% Agilent 83:59:19 Jan 38, 2018 L

Ref 26.5 dBm #ftten 30 dB

a Mkr2 1.482 2 MHz
8.83 db

#Peak

s

Log ii”“h“

)i

18 7

dB/ A N

o o/ L

B.5
dB ek ”\v/ N v

VA

o S g

9.6

dBm

LagAw

W1 52

Center 2,475 8@ @ GHz

#Res BW 180 kHz #WBH 308 kHz

Sweep 1.892 ms (8192 pts)

Span 18 MHz

Marker Trace Type X Axiz Amplitude
1 1y Freg 2.474 795 5 GHz 15.63 dEm
2R 1 Fregq 2.474 351 B GHz 9,57 dEm
Za [&5) Frag 1.482 2 MHz 8.83 db
Antenna 1: High Channel — Plot
% Agilent 83:43:37 Jan 38, 2618 L
a Mkr2 1381 4 MHz
Ref 26.5 dBm #Atten 30 dB -0.81 dB
#Peak 1
Log a;;%:;v::é
18 P -
dB/ /*‘/ i
Offst /f \\ o
6.5 =
i A= 7T T A
VI A VA VA
16.2 BT} W
dBm
LaAy
Y1 32
Center 2,485 ABA 8 GHz Span 18 MHz

#Res BH 180 kHz #VEW 308 kHz

Sweep 1.892 ms (8192 pts)

Marker Trace Type ® Axiz Amplitudea
i (& )] Frag 2.484 797 9 GHz 1E6.21 dBm
2R [& D] Frag 2,484 464 8 GHz 18.18 dBm
2a (& ] Freg 1.3681 4 MH=z -8.81 dB

Antenna 2: Low Channel - Plot
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% Agilent 04:85:80 Jan 30, 2613

a Mkr2 1.336 8 MHz

Ref 26.5 dBm #Atten 30 dB B2 de
#Peak 1
Log %M
1@ I =
a8/ /,r t
Offst
dB rff““\ﬁ/r \\E;W““\«
n IV A
16.3 W
dBm
LagAw
Y1 s2
Center 2.445 0@@ @ GHz Span 18 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 1.892 ms (8192 pts)
Marker Trace Type X Axiz Amplitude
1 1y Freg 2.444 793 1 GH=z 1E6.29 dEm
2R 1 Fregq 2.444 378 7 GHz 18.25 dEm
Za [&H] Frag 1.336 8 MHz 8.82 dB

Antenna 2: Mid Channel - Plot

% Agilent 84:11:43 Jan 38, 2618 L
Ref 26.5 dBm #Atten 30 dB
#Peak 1
Log IR
16 f"w ——1
dB/ /] ™
e iy T
6.5
dB /‘”“\Vf b v \Vf*"m
o P ST AVl N
9.6 W -
dBm
LaAw
¥l 32
Center 2.475 A0@ @ GHz Span 18 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 1.892 ms (8192 pts)
Marker Trace Type * Axiz Amplituda
1 1 Freg 2.475 321 7 GHz 15.59 dBEm
IR 1 Frag 2.474 352 3 GHz 9.55 dEm
2a 1y Frag 1.482 2 MHz A.66 dB

Antenna 2: High Channel - Plot
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Report #: 47216 Date: 2018-03-21
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99% Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
JB RF Lab 02/08/18 21 35 1022 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

99% Bandwidth (in MHz)

Channel | Frequency (GHz) 3 = =2~ T Antenna 2
Low 2045 2.197 2.267
Mid 2445 2.229 2.242
High 2475 2.298 2084
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99% Bandwidth

- Agilent 84:57:65 Jan 3@, 2618 L
Ref 26.5 dBm #Atten 30 dB
#3amp
Log
10 it 7
dB/ L K
Dffst ] [ [ L T 71 F[
6.5 ? . T ; T I
5 it e Myt |
T L3 | ¥ 1 e
1 L | |l|
LgAw
WL 32
Center 2,405 @@ @ GHz Span & MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7

2.1974 MHz x dB  -6.00 dB

Transmit Freq Error  41.264 kHz
% ¢B Banduidth 1.0086 MHz*

Antenna 1: Low Channel - Plot

% Agilent 96:59:55 Jan 38, 2618 L

Ref 26.5 dBm #Atten 30 dB
#5amp
Log

19 A
dB/ i
Offst i ;
6.5 y 1 T

dB T
g
Wl 32

Center 2.445 0BG 6 GHz Span 6 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 2.184 ms (3192 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¢
2.2293 MHz x dB  -6.00 dB

LgAw

Transmit Freq Error  45.363 kHz
% dB Banduidth 1.345 MHz#

Antenna 1: Mid Channel - Plot
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¥ Agilent 87:01:30 Jan 38, 2618 L
Ref 26.5 dBm #Atten 30 dB
#Samp
Log
18 ) e
dB/ % T
Offst WS T *
6.5 . , :
dB | | 1 Yl
i i
| A T PRI
[ '
LagAw r 1
Hl s2
Center 2,475 8@ @ GHz Span § MHz
#Res BH 168 kHz #UBH 308 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7
2 2977 MHz % dB  -6.00 4B
Transmit Freq Error  E2.818 kHz
% dB Bandwidth 1.273 MHzx
Antenna 1: High Channel — Plot
% Agilent 87:04:60 Jan 38, 2618 L
Ref 26.5 dBm #Atten 30 dB
#Samp
Log
10 ; ﬂ §
dB/ &
Offst LN i
6.5 f | B
a5 A A
e i
F! T T L]
[ Il
LaAy
Hl 52
Center 2,485 ABA 8 GHz Span 6 MHz
#Res BH 166 kHz #UBH 3088 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
2 2668 MHz xdB -6.80 dB
Transmit Freq Error  29.697 kHz
% dB Banduidth 1.219 MHz*

Antenna 2: Low Channel - Plot
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- Agilent 87:05:31 Jan 38, 2618 L
Ref 26.5 dBm #Atten 30 dB
#Samp
Log
14 . ,

! L O
B |ik WW ill !.'ﬂ | : ' T'I”%W
LR ' 1

LagAw

Hl s2

Center 2.445 0@@ @ GHz Span § MHz
#Res BH 168 kHz #UBH 308 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥

2.2415 MHz x dB  -6.00 dB

Transmit Freq Error 25351 kHz
% dB Bandwidth 1.556 MHz*

Antenna 2: Mid Channel - Plot

% Agilent 87:07:62 Jan 30, 2018 L
Ref 26.5 dBm #Atten 30 dB
#5amp
Log
4B/ il [N
Offst AW T TT N
6.5 i T =) lll | ]WQ y
dB ],

i '

T | 1 |I T | ¥ I | |

| "
LaAw
WL 32
Center 2.475 A0@ @ GHz Span 6 MHz
#Res BH 166 kHz #UBH 3088 kHz Sweep 2.184 ms (8192 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥
2.2842 MHz xdB -6.00 &5

Transmit Freq Error  26.777 kHz
% dB Banduidth 1.413 MHz*

Antenna 2: High Channel - Plot
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Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Maximum conducted (average) output power was the method employed to determine fundamental emission output
power.

Method AVGSA-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15247 (0)(3)
RSS-247 Section 5.4 (d) | 1V (30dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
JB RF Lab 02/12/18 21 35 1022 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Tx Channel BW Power (dBm)
Channel | Frequency (GHz) Antenna 1 Antenna 2
Low 2405 18.29 18.24
Mid 2445 18.50 18.53
High 2475 18.46 18.52
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Output Power

3 Agilent 93:01:69 Feb 3, 2018 L

Ref 26.5 dBm Atten 30 dB

#Avg

Lo _Tagrage

14 I

dB/ M‘va ‘fﬁeﬂ-«di “‘M”ﬁ_

g T

dB ”r‘“‘a- jf \\ h.-/"\f‘-
~17TV VA I

N N/

PAvg

166

H1 52

Center 2,405 G808 GHz Span 6 MHz

#Res BH 51 kHz #YEW 510 kHz

Channel Power

18.29 dBm /2.1974 MHz

Antenna 1: Low Channel - Plot

Sweep 7.899 ms (8192 pts)

Power Spectral Density

-45.13 dBm/Hz

% Agilent 83:03:51 Feb 3, 2018 L

Ref 26.5 dBm Atten 38 dB

fﬂ”g Average

0g

10 |100 T

4B/ P i i

Dffst PN nal

6.5

dB LY a4 \\ T :
Y iiten U § \¥ ) N b il

V

PAvg

166

Hl 352

Center 2.445 @0A @ GHz Span 6.887 MHz

#Res BH 51 kHz #WBH 518 kHz

Channel Power

18.50 dBm /2.2293 MHz

Antenna 1: Mid Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

- Agilent B3:06:64 Feb 3, 2018 L
Ref 26.5 dBm Atten 30 dB
fnﬂ”g Average
’ 100
19 | :
4B/ __W*"(\J"M“M M‘v'\v m
ngFst | iz
4B it “*«m\ /] \‘l Pas eV
Y f \/ Uﬂ 1\‘\ f"ﬁm\f
/
PAvg
168
WL 32
Center 2,475 8@ @ GHz Span 6.274 MHz

#Res BH 51 kHz #WBH 518 kHz

Channel Povter

18.46 dBm /2.2977 MHz

Sweep 7899 ms (8192 pts)

Power Spectral Density

-45.15 dBm/Hz

Antenna 1: High Channel — Plot

3 Agilent 83:13:45 Feb 3, 2018 L
Ref 26.5 dBm Atten 30 dB
fﬂ”g Average
o [l00
14 I
4B/ /"‘“Mﬁ‘fw"'\'%
0ifst 22 W
dB e - \\\L /aﬁﬁjﬂ
‘.“; \'\/
PAvg
166
H1 52
Center 2,485 ABA 8 GHz Span 6 MHz

#Res BH 51 kHz #VEW 518 kHz

Channel Power

18.24 dBm /2.2668 MHz

Antenna 2: Low Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

- Agilent 83:16:65 Feb 3, 2018 L
Ref 26.5 dBm Atten 30 dB
fnﬂ”g Average
’ 100

18 L
dB/ N TN TV S
Dffst Y W
6.5
dB f’p.ﬁvﬂ'w \Jf’{ \\ ,’"‘ﬂ‘w"‘-ﬁ‘_\

A4 o]

m.,.,_\\) 4 - ;’F
Y,

PAvg
168
WL 32
Center 2.445 0@@ @ GHz Span § MHz

#Res BH 51 kHz #WBH 518 kHz

Channel Povter

18.53 dBm /2.2415 MHz

Antenna 2: Mid Channel - Plot

Sweep 7899 ms (8192 pts)

Power Spectral Density

-44.98 dBm/Hz

% Agilent 83:17:38 Feb 3, 2018 L
Ref 26.5 dBm Atten 38 dB
fﬂ”g Average
0g
109|100 2
dB/ N Vo,
Offst Lmf N
6.5 ,,,r‘ =
dB YN X EENN
um‘\‘ r hY \J \\ x |
Y \f
PAvg
169
Hl 352
Center 2.475 A0@ @ GHz Span 6 MHz

#Res BH 51 kHz #VEW 518 kHz

Channel Power

18.52 dBm /2.2842 MHz

Sweep 7899 ms (8192 pts)

Power Spectral Density

-45,06 dBm/Hz

Antenna 2: High Channel - Plot
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Date: 2018-03-21
IC ID: 573F-60CC

Report #: 47216
FCC ID: CFS8DL60OCC

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Since maximum conducted (average) output power was the method employed to determine fundamental emission
output power, then the peak / average power spectral density method was utilized.

Method AVGPSD-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Limit
<8 dBminany 3 kHz Band

Reference
CFR 47 Subpart C 15.247 (e)
RSS-247 Section 5.2 (b)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 03/01/18 21 35 1022 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18
Test Results
Max Power (dBm)
Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 4.91 4.63
Mid 2445 4.90 4.80
High 2475 4.86 4,74
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

PSD

w Agilent 08:05:53 Feb 8, 2618

Ref 26.5 dBm Atten 30 dB

Mkrl 2.485 483 GHz
4.913 dBm

#Rvg
Log

18
dB/

Offst
B.5

dB .-.rf"A\

FA T
20 v

dBm

PAvg |,
168
WL $2

33 FS
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£05):
50k

Swp

Center 2.485 @
#Res BH 36 kHz

@ GHz
+YEW 360 kHz

Antenna 1: Low Channel - Plot

3 Agilent 03:96:38 Feb 8, 2618

Ref 26.5 dBm Atten 30 dB

Span 4 MHz
Sweep 13.07 ms (4001 pts)

Mirl 2.445 182 GHz
4.981 dBm
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Log

14
dB/

Offst
B.5
dB

o i |
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Y
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£0
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@ GHz
#UBH 308 kHz

Antenna 1: Mid Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

# Agilent 053:07:20 Feb 8,

Ref 26.5 dBm

2618

Atten 30 dB
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Swp
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#Res BH 36 kHz

# Agilent 03:02:30 Feb 8,

Ref 26.5 dBm

#\BH 308 kHz
Antenna 1: High Channel — Plot

218

Atten 368 dB

Span 4 MHz

Sweep 13.07 ms (4001 pts)

Mrl 2.484 606 GHz
4.626 dBm

#Avg
Log

18
dB/
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dB
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7
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Antenna 2: Low Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

4 Agilent 68:03:31 Feb 8, 2618

Ref 26.5 dBm Atten 36 dB

Mkrl 2.444 982 GHz
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Antenna 2: Mid Channel - Plot

i Agilent 03:04:49 Feb 8, 2018

Ref 26.5 dBm Atten 38 dB

Span 4 MHz
Sweep 13.07 ms (4001 pts)
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4.743 dBm
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Antenna 2: High Channel - Plot
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Report #: 47216 Date: 2018-03-21
FCC ID: CFS8DL60OCC IC ID: 573F-60CC

Authorized Band Edge / Conducted Spurious Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (d)
RSS-247. Section 5.5 30dB Below the Fundamental

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
JB RF Lab 02/08/18 21 35 1022 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Authorized Band Edge
Delta from Band edge (dB)

Channel Frequency (GHz) Antenna 1 Antenna 2
Low 2405 -16.24 -10.85
High 2475 -33.66 -33.14

Conducted Spurious
Highest Spurious Emission Delta

Channel Frequency (GHz) from Limit (dB)
Antenna 1 Antenna 2

Low 2405 -34.87 -35.22

Mid 2445 -33.91 -36.71

High 2475 -35.9 -34.8
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21

IC ID: 573F-60CC

Band Edge
% Agilent 87:36:21 Jan 308, 2018 L
Mkr3 2,399 072 9 GHz
Ref 26.5 dBm #Atten 30 dB -33.94 dBm
#Peak 1
Log
dB/ il
Dffst
6.5 —
dB | ,ﬂ"\vf"
)
Dl I ﬂ"“\vf"\“ \/
aBm. oo mw,-"*""\/ N
s i
LaAw
W1 352
Center 2,400 ABA @ GHz Span 12 MHz
#Res BH 166 kHz #YBH 3088 kHz Sweep 1.638 ms (8192 pts)
Marker Trace Type ® Axiz Amplitudea
1 1 Freg 2.484 737 B GHz 1E.23 dEm
2 [&H] Freq 2.48@ BAA B GHz -36.84 dBm
3 1y Frag 2.399 BY2 9 GHz -33.94 dBEm
Antenna 1: Low Channel - Plot
5 Agilent 97:46:54 Jan 30, 2018 L
Mkr3 2,483 884 6 GHz
Ref 26.5 dBm #Atten 30 dB -43.86 dBm
#Peak 1
Log e
1 N
B/ |/ ]
Dffst
o ———r
dB If’m\
DI VM
=)
-14.4 W “\ ey
dBm T W
LaAw A LR Tt \W'L
V1 352
Center 2,483 500 @ GHz Span 28 MHz
#Res BW 100 kHz #WBH 368 kHz Sweep 2,184 ms (8192 pts)
Marker Trace Type ¥ Axis Amplitude
1 &5 Freq 2.474 774 6 GHz 15.63 dBn
2 1 Frag 2.483 5AA A GHz -48.686 dBEm
3 1 Freg 2.483 884 B GH=z -43,66 dBEm

Antenna 1: High Channel — Plot
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

% Agilent 07:55:18 Jan 38, 2813

L

Mkr3 2.399 865 3 GHz

Ref 26.5 dBm #Atten 30 dB -34.62 dBm
#Peak 1
Log <
dB/ ) B
Offst
6.5 A0
dB w"\f v
DI 2 ,«‘MVIM VA
FEE PP Y
LgFi i Y
Y1 s2
Center 2,408 080 @ GHz Span 12.5 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 1.638 ms (8192 pts)
Marker Trace Type X Axiz Amplitude
1 1y Freg 2.484 738 4 GHz 1E6.88 dEm
2 1 Fregq 2,488 BEE B GHz -36.61 dEm
3 [&H] Frag 2.399 @65 3 GHz -34.62 dEm

Ref 26.5 dBm

Antenna 2: Low Channel - Plot

% Agilent 07:27:30 Jan 30, 2018

#Atten 30 dB

L
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-42.15 dBm
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i
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V
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3, T
V

e g

V1 352

Center 2.483 586 8 GHz

#Res BH 100 kHz

#YEW 380 kHz

Span 28 MHz
Sweep 2.184 ms (8192 pts)

Marker Trace Type ¥ Axis Amplitude
1 1 Freq 2.475 314 2 GHz 15.51 dBm
2 [&B] Frag 2.483 GAA B GH=z -47.64 dBm
3 (& ] Frag 2.483 884 @ GHz -42,15 dBm

Antenna 2: High Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

Conducted Spurious

Ref 26.5 dBm

W Agilent 03:34:11 Jan 30, 2013

Mird 19.966 GHz

#Atten 30 dB -56.17 dBm

#Peak

1

Log
14

o

Start 38 MHz
#Res BH 166 kHz

Stop 26.538 GHz

#VEW 308 kHz Sweep 2,533 5 (8192 pts)

Marker Trace Type
1 1 Fregq
2 1 Freg
3 1y Freq
4 1 Fregq

® Axiz Amplitudea
2.485 GHz 14,66 dBm
B.793 GHz -52.15 dBm
12.178 GHz -53.12 dBm
19.966 GHz -58.17 dBm

Ref 26.3 dBm

W Agilent B3:38:53 Jan 30, 2013

Antenna 1: Low Channel - Plot

Mkrd 19.672 GHz

#Atten 30 dB -31.17 dBm

#Peak

Log
14

wwbu-iamww&“w

4

IR B B

Wl s2

Start 38 MHz
#Res BH 166 kHz

Stop 26.538 GHz

#WBH 308 kHz Sweep 2.533 5 (8192 pts)

Marker Traca Typa
1 1 Freq
2 1n Freq
3 1 Freq
4 1 Freg

# Auiz Amplituda
2.444 GHz 14,39 dBm
7.A35 BHz -53.42 dBm

12.224 GHz -49.51 dBm
19.672 GHz -51.17 dBm

Antenna 1: Mid Channel - Plot
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60CC IC ID: 573F-60CC
¥ Agilent 88:43:20 Jan 38, 2618 L
Mkrd 18584 GHz
Ref 26.5 dBm #Atten 30 dB -51.66 dBm
#Peak 5
Log
18
dB/
Offst
6.5
dB
ol
aElgS.S
il E} 4 ' ”
LQHU ? L M
Vi os2
Start 38 MHz Stop 26.538 GHz
#Res BH 168 kHz #UYBH 388 kH=z Sweep 2.533 5 (8192 pts)
Marker Trace Type X Axiz Amplitude
1 (6B Frag 2.47E GH=z 14.51 dBm
2 (& D] Frag 4.952 GHz -51.44 dBm
3 (1 Frag 11.984 GHz -53.39 dBm
4 (&N Freg 18.584 GHz -E1.66 dEm

Antenna 1: High Channel — Plot

% Agilent 88:13:16 Jan 38, 2618 L
Mkrd 20,255 GHz
Ref 26.5 dBm #Atten 30 dB -51.12 dBm
#Peak i
Log
18
dB/
Dffst
6.5
dB
ol
-15.2
dBm = 4
o MW&WWWV&WW FEIVA WRRS S Bt
W sl | |
Start 360 MHz Stop 26.538 GHz
#Res BH 1600 kHz #\BH 3608 kHz Sweep 2,533 5 (8192 pts)
Marker Trace Type * Axiz Amplitudea
1 1) Fraq 2.485 GHz 14,78 dEn
2 1) Freq £.799 GHz -55.85 dBm
3 13 Freq 12.42 GHz -E8,42 dBm
1 1y Freq 20,255 GHz -£1.12 dBm
Antenna 2: Low Channel - Plot
Page 31 of 55
Honeywell International Document #: 800-23065, Rev. 1.3
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Honeywell International




Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

% Agilent 88:22:45 Jan 38, 2018

Ref 26.5 dBm

#Atten 30 dB

Mkr2 7.819 GHz
-54.21 dBm
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vl sgl |
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% Agilent 98:27:31 Jan 38, 2018

Ref 26.5 dBm

#Atten 30 dB

Antenna 2: Mid Channel - Plot

Mkrd 17.878 GHz
-56.98 dBm
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Stop 26.538 GHz
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Report #: 47216 Date: 2018-03-21
FCC ID: CFS8DL60OCC IC ID: 573F-60CC

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 2/5/18-2/27/18 12.2 65 1027 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz, per antenna. Worse-case plots reported
per antenna above 1GHz, however, all required numerical data is provided for each channel/antenna. Prescans
performed in an anechoic chamber, final measurements performed on an OATS.
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Report #: 47216

FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due
Date
RF Chamber
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/10/17 | 04/10/18
Analyzer
Loop Antenna 11535 121080 Com-Power AL-130R 10/17/17 | 10/17/18
(9kHz-30MHz)
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2319 2317 EMCO 3115 01/10/18 | 01/10/19
(1-18GHz)
Horn Antenna 11472 151 EMCO EM-6963 02/14/18 | 02/14/19
(18-40GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Preamp 11541 160911 Amplical AMP18G40-35 N/A N/A
(18-40GHz)
Band Reject 11553 G041 Micro-tronics BRM50702-01 N/A N/A
Filter
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11548 | A.078188 | Extech Instruments SD700 04/24/17 | 04/14/18
Meter
OATS
Spectrum 11545 103125 Rohde & Schwarz FSW26 02/14/17 | 02/14/18
Analyzer
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2973 3127 EMCO RGA-60 01/22/18 | 01/22/19
(1-18GHz)
Horn Antenna 11472 151 EMCO EM-6963 02/14/18 | 02/14/19
(18-40GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Preamp 11541 160911 Amplical AMP18G40-35 N/A N/A
(18-40GHz)
High Pass Filter 11552 G018 Micro-tronics HPM50111-01 N/A N/A
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11533 | A070144 Extech Instruments SD700 08/21/17 | 08/21/20
Meter

Note: Testing above 18GHz was performed using the horn antenna after calibration was performed.
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21

IC ID: 573F-60CC

Test Results

Restricted Band Edge

__Horeywel 1, MY 6 Feb 2018 15:53:52
128 - .
Restricted Bondedge
| Sample Nurber:MEL-428
118} | Device:Six0cc nht
W iguratien:CHI1 ANTT
Moda:C |
108! | Tested by:Jose Badia
& 98}
T BE J A
g g
; ." |
£ /
£ i
;_E { uj
JH
2.31 8. SHHz/ Z.415
Freguency (GHz)
Raf/Atin  Dat/fvg Mode Suwep Pty $SupuTode Lobel T Rarge CGHz) FEUABU Raf/fitn  Datfivg Hode Sapep s Fapaode  Lokal
BOE_Si=Dcc (MEL-428) CH11 &NTI tHorizontald.DAT v 9.5 17 Fab 2817
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dB)
1 *2.39 17.02 Pk 28.5 7 2.6 2.5 - 51.32 74 -22.68 0 126 H
2 *2.373 20.54 Pk 28.4 7 2.6 2.5 - 54.74 74 -19.26 0 126 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
*2.39 17.02 Av 28.5 7 2.6 2.5 -23.1 28.22 54 -25.78 0 126 H
2 *2.373 20.54 Av 28.4 7 2.6 2.5 -23.1 31.64 54 -22.36 0 126 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter

Antenna 1: Low Channel Horizontal — Data
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60OCC IC ID: 573F-60CC
“_II/]_Honcwcl I, NY _ E Feb 2618  15:41:38
Restricted Borndedge »

Device:5ix0cc [
Cenf iguration: CHI1 ANT1 |1
Mede : CW

a6l ted by:Jose Bodia I.l I|I
[
l . . . L
G“ =T=) i : i i foodd
JA
3 % ' ' . / \
- |
36
2.3 ' ' ) 8. 5MHz/ Z.415
Frequency (GHz)
[Fimge cEAzD VAR BT DeLiig Pk Gy o WopaMode  Label | Remge (520 [ETRET Fel/Mtin  Detiivg Pode ) o Wowpa /Mo Label
1n2.N-z.a% INC-60 /30 1118 AP AvglB) Aute LI S artical
BOE_Si=Dcc (MEL-42B) [H11 #NTI (Verticald.DAT Rew 9.5 17 Feb 2817
Antenna 1: Low Channel Vertical — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuVv/m) (dB)
1 *2.39 18.35 Pk 28.5 7 2.6 2.5 - 52.65 74 -21.35 274 133 \Y
2 *2.373 23.35 Pk 28.4 N 2.6 2.5 - 57.55 74 -16.45 274 133 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
*2.39 18.35 Av 28.5 N 2.6 2.5 -23.1 29.55 54 -24.45 274 133 \%
2 *2.373 23.35 Av 28.4 N 2.6 2.5 -23.1 34.45 54 -19.55 274 133 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 1: Low Channel Vertical — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

| 1|_H0-'-c-.|wcl I, MY 6 Fek 2818 16:21:19
) . Restricted Bandedge
185}
Mode
g5 Tested by:Joze Bodia
1 Kl “
o 75| {
£ b
WM )
: 55| H “u"w T P FIFY R I FHTYTRPT TSI YW Vo W = TIFE YN T 0158 g 1T TP ey gy e =y
2
< 45|
2.46 18. 3MHz/ Z.563
Frequency (GHz)
Flrge (6} Suee Pl ool Lok fnge () T fef/fttn  Detifeg fode Sueep fts Kupafod Lobel
BOE Sislcc (MEL—428) CH25 BNTI (Horizcrtal). DAT Fev 9.5 17 Feb 2817
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 25.96 Pk 28.7 7 2.6 2.6 - 60.56 74 -13.44 0 120 H
2 2.507 23.42 Pk 28.8 N 2.7 2.6 - 58.22 74 -15.78 0 120 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m)
*2.484 25.96 Av 28.7 N 2.6 2.6 -23.1 37.46 54 -16.54 0 120 H
2 2.507 23.42 Av 28.8 N 2.7 2.6 -23.1 35.12 54 -18.88 0 120 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 1: High Channel Horizontal — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 47216 Date: 2018-03-21
FCC ID: CFS8DL60OCC IC ID: 573F-60CC

. Horeywel I, NY 6 Feb 2818 16:20:13

95 t ) : Tested by:Jose Badia

5 #
_ 5 T T el T Ill-lwl_il PPV TH AT e Y e
T 45|
2.46 ’ ’ ’ 18. 3MHz/ ) ) ) ) 2.563
Frequency (GHz)
Farge [z Ref/iltn  Det/ivg Fode Suesp Pta IEG;y'l:me Lokel | onge (2] R Fefffttn  Detifrg Hode Sueep Pta WupsTode  Lobel
BCE Sixlee (MEL-428) ([H25 ANTI (UVertical) . DAT Rev 9.5 17 Feb 2817
Antenna 1: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 28.46 Pk 28.7 7 2.6 2.6 - 63.06 74 -10.94 274 106 \%

2 2.507 25.79 Pk 28.8 N 2.7 2.6 - 60.59 74 -13.41 274 106 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)

(dBuv) (dB) (dBuV/m)
*2.484 28.46 Av 28.7 N 2.6 2.6 -23.1 39.96 54 -14.04 274 106 \%
2 2.507 25.79 Av 28.8 N 2.7 2.6 -23.1 37.49 54 -16.51 274 106 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 1: High Channel Vertical — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 47216 Date: 2018-03-21

—oHomeywe | |, MY 6 Feb 2818 16:51:41
1 28 T
Restricted Bandedge
Somple Mumber: MEL-428
118} Devlce:5i=0cc
Cenf i gurat ion:CHI T ANTI
Mode: LW
188! i Tested by:Joze Bodia
& El] 1
1
A A
s "R {
- '
'lr: I'; \'
= fi w
3 o 2 ...//
.LE = o bl - b TTerprT I:f |7 PP Y . "'“‘“".,
48|
38
2.3 ’ ’ ’ 8. 5MH=/ ’ ’ ) ) Z2.415
Frequency (GHz!
Farge (82 Suezp Pl |:;;.>_-'|:m Label ol RAonge (BHz) LB Fefffttn  Detifrg Hode Sueep Pta WupsTode  Lobel
BLE Sixec (MEL-428) CH11 ANTZ2 (Horizemtall) .DAT Rev 9.5 17 Feb 2817
Antenna 2: Low Channel Horizontal — Plot
Marker | Frequency Meter Det AF SWBOX3 SMA7 SMAS DC Corrected Peak PK Azimuth Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) @dB) | (dBuv/m) | (dBuV/m) (dB)

1 *2.39 18.48 Pk 285 7 2.6 25 - 52.78 74 -21.22 334 182 H
2 *2.373 22.99 Pk 28.4 7 2.6 25 - 57.19 74 -16.81 334 182 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 DC Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)

(dBuv) @dB) | (dBuv/m) | (dBuV/m) (dB)
1 *2.39 18.48 Av 285 7 2.6 25 -23.1 29.68 54 -24.32 334 182 H
2 *2.373 22.99 Av 28.4 7 2.6 25 -23.1 34.09 54 -19.91 334 182 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 2: Low Channel Horizontal — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60OCC IC ID: 573F-60CC

| ogHoneyuel 1, NY _ 6 Feb 2818  16:41:41
Restricted Bandedge -

118l i : | Somple Number :HEL-428
Cont .'::_“.J:,Lr.".c.rc.:-:.|||1 ANT2
Mode: LW

188! i Tested by:Joze Bodia |

. agl 1 H 1 1 H 1 | i .’; : \

aa|... et 5 ! f A

3 4
pr A
: \
K
38
2. 31 ) ) ) 8. 5MHz/ ) ’ ) ) Z.415
Frequency (GHz)
Farge (i)~ i e S Pl oMol Label | fange (660 FaE fef/fttn  Detifeg fode Sueep fts Kupafod Lobel
BOE_Sixlcc (MEL-428) CH11 BNT2 tMerticald.DHT Rev 9.5 17 Feb 2817
Antenna 2: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuV/m) (dB)
1 *2.39 19.2 Pk 28.5 N 2.6 2.5 - 53.5 74 -20.5 276 118 \%

2 *2.373 27.84 Pk 28.4 N 2.6 2.5 - 62.04 74 -11.96 276 118 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)

(dBuV) (dB) (dBuV/m)
*2.39 19.2 Av 28.5 N 2.6 2.5 -23.1 30.4 54 -23.6 276 118 \%
2 *2.373 27.84 Av 28.4 N 2.6 2.5 -23.1 38.94 54 -15.06 276 118 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 2: Low Channel Vertical — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60OCC IC ID: 573F-60CC
| 1|_HD-'-C—-.ch| I, NY ) ) 6 Fek 2818 17:14: 82
' Restricted Bandedge
e & o ey
s S el Monber EL-429
Cenfiguration:CH2S ANTZ
! Mode: LW
g5 . d Tested by:Joze Bodia

- Pk

G
|lJ
k-
A T T T R N T T
a
o
= 45
35
2.46 ) ' ) 8. 3MH=/ ) ’ ) ) Z2.563
Frequency (GHz)
Farge () T Tef/ittn D . wesp Pl |:;;:-'nm L Range (82 U Fefffitin  Det/feg fode Sueep Pts Wupsfode  Lobel
BLE_SixDee (MEL-428) ([H25 ANTZ (Horizemtall) .DAT Rev 9.5 17 Feb 2817
Antenna 2: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corr Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] (dB) Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1 *2.484 23.37 Pk 28.7 7 2.6 2.6 - 57.97 74 -16.03 333 171 H
2 2.507 21.44 Pk 28.8 7 2.7 2.6 - 56.24 74 -17.76 333 171 H
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corr Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] (dB) Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*2.484 23.37 Av 28.7 7 2.6 2.6 -23.1 34.87 54 -19.13 333 171 H
2 2.507 21.44 Av 28.8 7 2.7 2.6 -23.1 33.14 54 -20.86 333 171 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 2: High Channel Horizontal — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60OCC IC ID: 573F-60CC
| ogHoneyse 1, NY - - ] ) ) Restroted Soraedns 5 Feb 2818  17:82:58

on:CH2S ANTZ
| Mode: 2l
188| S i i i i | Tested by:Jose Eodio

=
©
o
®
g
48}
38|
2.4E ) ) ) ) T8 SHHz/ 2.563
Fregquency (GHzD
[ Farc 5 I:(:.a.-u!;lu_,' Ref7Ain !!.r!"'.’_:ll.ﬂ.:lr.:H. ey Pra Hpailode Label Rarge (Gz) PR Rof/fttn  Det/ivg Mods Suesp Fla  WSpa/Mods  Labsl
rot soved * Fev 9.5 17 Fab 2817
Antenna 2: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 DC Corrected Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dB)
1 *2.484 29.91 Pk 28.7 N 2.6 2.6 - 64.51 74 -9.49 92 179 \Y
2 2.507 25.8 Pk 28.8 7 2.7 2.6 - 60.6 74 -13.4 92 179 \%
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 DC Corrected Average Limit Margin Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Corr Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
*2.484 29.91 Av 28.7 7 2.6 2.6 -23.1 41.41 54 -12.59 92 179 \%
2 2.507 25.8 Av 28.8 7 2.7 2.6 -23.1 375 54 -16.5 92 179 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Antenna 2: High Channel Vertical — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 47216 Date: 2018-03-21
FCC ID: CFS8DL60OCC IC ID: 573F-60CC

Spurious Emissions

Below 1GHz (Worse-case)

L‘!-h:mr_--:.-uc-l . MY . . . . . . - 17 Feb 28178 11:28 5-'I_
Hormeywe |l Melville DATS
. Hodel :S C
85 | Somple
Config:
Hode: 2475 MHz
75 i i i . i i i _| Tested by:CL
[=1=]
~ 45
z 35
o5 | AP
%"“"m TR Y
i w"’“‘o"j— i v II»:.!'”
38 i i i i L i i i i i i L]
Frequency (MHz)
I R e e il s I de) TR WD Vor el
FCC Part 15 Subpart C 30-1BBEHHz, TST Rev 9.5 13 Hay 20816
Antenna 1: High Channel - Plot
Frequency Meter Det AF [dB/m] Cable 1 [dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
54.3055 20.34 Qp 12 11 33.44 40 -6.56 183 400 H
159.0964 5.18 Qp 17.1 2 24.28 43.52 -19.24 45 203 H
51.5004 17.3 Qp 12.3 11 30.7 40 -9.3 323 231 \%
159.2523 5.41 Qp 17.1 2 2451 43.52 -19.01 9 278 Vv
587.9095 10.35 Qp 236 5.9 39.85 46.02 -6.17 106 137 H
896.52 41 Qp 27.1 8.5 39.7 46.02 -6.32 141 320 \%
Qp - Quasi-Peak detector
Antenna 1: High Channel — Data
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

Cal

ngen.—_-LJ....—_q . NY 17 Feb 2818 12:19:18
Homeywe || Melville DATS
N Hodel :SiXOCC GRIP
< o] SSSSUURRUUSUSRNE SUUUUSRUOUN: SUSSUUSSUSE SUUURSSSOOS HOSNRIOOE SONE SUUUS SUUUUUUOSSOOORUSSS OO Sample 1D: MEL-428
Config:RFE Const Tx
Hode: 2475 MHz
75 Tested by:CL
=]
o 55 e
pri
o
=
~ 45 i
E
3
o

(L] 1888
Frequency (MHz)

Fange (FHz) FELARU Faf/fitn  Dabifivg Made
|-]3-2E

FCC Fart 15 Subpart C 38-1BBEHHz. TST

Surap Fis  $5afoce  Label
Bi-ERIIM MZIB PERK/LogPu—Vides  Maseclicto) 2681 MATH Horiznntal

Fangs (Hz) REQUR FaffRitn  Duiffivg Fode Sanrp Fis  Soupaitods  Lobel
J-zm?&a 128-5dBI/TH NM21R FPEM/LogPur—tideo | ¥Smssclfdc) TBAI  MAXH Hor i zseal

Fev 9.5 13 Hoy 2816

Antenna 2: High Channel - Plot

Frequency Meter Det AF [dB/m] Cable 1 [dB] Corrected QPK Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuVv/m)

51.7912 9.62 Qp 12.3 11 23.02 40 -16.98 119 386 H
159.652 5.36 Qp 17 21 24.46 43.52 -19.06 337 390 H
52.3051 19.04 Qp 12.2 11 32.34 40 -7.66 25 147 \Y%
159.2827 5.32 Qp 17.1 2 24.42 43.52 -19.1 131 366 \Y%
951.7913 4.09 Qp 274 9.2 40.69 46.02 -5.33 9 239 H
929.1912 4.36 Qp 27.3 8.6 40.26 46.02 -5.76 129 398 \Y%

Qp - Quasi-Peak detector

Antenna 2: High Channel - Data
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC

1-18GHz

12”H:ne3w:| I, NY 2d Feb 2818 18:45:25
a
Radicted Emissions |-Msters
18 H Mode | :SiX0CC GRIF
'| e D e D s&mpllﬁ 10 HEL-428
Config:RFE Comst Tx
Mode: 2475 HHz
0. 0 O L Tested by:CL
98
E ]
5 2 SRS SO
L FPealks
: ]
a -
= | OSSOSO S |
2
3 :
2 &M :
3 Avg Limit C(dBUU/m) |
: T
58 JIEI——
. Ml = :
Lgagied
48
| SOOI SO
18 8
Frequency (GHz)
Rarge (B! FELUR Ref/ittn  Dabiiivg Pode Suerp Fis  #apufode  Lokal Fonge DHz) LR Raf/fittn  Cobifvg Hode Srep Fis  #upalfode Lol
3 oot 1: ' EryE 1210 FEPur PeglFH Bfncsctiuta) 18k MUH
FOC P4IS Subpart © 1-186Hz w & wo Preasp & Filter (SUBOX).TST Rev 9.5 13 Moy 2816
Antenna 1: High Channel — Plot
12”H:ne3w:| I, NY 2d Feb 2818 14:04:58
a
Radicted Emissions |-Msters
18 Mode | :SiX0CC GRIF
'| e e e D s&mpllﬁ 10 HEL-428
Config:RFE Comst Tx
Mode: 2475 HHz Ant 2
0. 0 O L Tested by:CL
98
2 |
5 2 SRS SO
L F
<
g
= 0% USSR SO
2 |
3
2 &M
3 Avg Limit CdBuU/m)
98 MW
A izl ol H
48
[ SSRSSSSSSURSSSSSS NSS4
| 18 18
Frequency (GHz)
Rarge (B! FELUR Ref/ittn  Dabiiivg Pode Suerp Fis  #apufode  Lokal Fonge DHz) LR Raf/fittn  Cobifvg Hode Srep Fis  #upalfode Lol
3 oot 1: ' N30/ 1210 FEPur PeglFH Bfncsctiuta) 18k MUH
FEC P4IS Subpart © 1-186Hz w & wo Preasp & Filter (SUBDX).TST Rev 9.5 13 Moy 2816

Antenna 2: High Channel - Plot
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuV/m) Margin (Degs) (cm)

(dBuv) (dBuv/m) (dB)

*4.811 57.76 PK 331 -41.2 37 37 57.06 74 -16.94 301 124 H
7.214 51.49 PK 36.2 -39.5 4.7 45 57.39 74 -16.61 291 202 H
9.622 52.78 PK 38 -39 5.6 5.2 62.58 74 -11.42 247 213 H

*12.028 45.88 PK 39.4 -37.3 6.5 5.6 60.08 74 -13.92 227 253 H
14.433 437 PK 421 -36.9 6.8 6.4 62.1 74 -11.9 83 238 H
16.834 38.84 PK 39.6 -38.1 7.4 7.1 54.84 74 -19.16 195 187 H

*4.809 56.33 PK 33.1 -41.2 3.7 37 55.63 74 -18.37 247 179 \%
7.217 48.14 PK 36.2 -39.5 4.7 45 54.04 74 -19.96 339 181 Y
9.622 51.37 PK 38 -39 5.6 5.2 61.17 74 -12.83 328 204 Y

*12.022 43.01 PK 39.4 -37.3 6.5 5.6 57.21 74 -16.79 59 220 Y
14.427 39.04 PK 421 -36.9 6.8 6.4 57.44 74 -16.56 7 227 Y
16.838 38.13 PK 39.6 -38.1 75 7.1 54.23 74 -19.77 36 308 \%

Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)

(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)

*4.811 57.76 Av 33.1 -41.2 37 37 -23.1 33.96 54 -20.04 301 124 H
7.214 51.49 Av 36.2 -39.5 4.7 45 -23.1 34.29 54 -19.71 291 202 H
9.622 52.78 Av 38 -39 5.6 5.2 -23.1 39.48 54 -14.52 247 213 H

*12.028 45.88 Av 39.4 -37.3 6.5 5.6 -23.1 36.98 54 -17.02 227 253 H
14.433 437 Av 421 -36.9 6.8 6.4 -23.1 39 54 -15 83 238 H
16.834 38.84 Av 39.6 -38.1 7.4 7.1 -23.1 31.74 54 -22.26 195 187 H

*4.809 56.33 Av 331 -41.2 37 37 -23.1 32.53 54 -21.47 247 179 Y
7.217 48.14 Av 36.2 -39.5 4.7 45 -23.1 30.94 54 -23.06 339 181 Y
9.622 51.37 Av 38 -39 5.6 5.2 -23.1 38.07 54 -15.93 328 204 Y

*12.022 43.01 Av 39.4 -37.3 6.5 5.6 -23.1 34.11 54 -19.89 59 220 Y
14.427 39.04 Av 421 -36.9 6.8 6.4 -23.1 34.34 54 -19.66 7 227 \%
16.838 38.13 Av 39.6 -38.1 75 7.1 -23.1 31.13 54 -22.87 36 308 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.891 60.58 PK 33.2 -41.4 37 3.6 59.68 74 -14.32 189 271 H
*7.337 56.51 PK 36.6 -39.7 4.6 45 62.51 74 -11.49 253 272 H
9.782 54.38 PK 38.1 -39.1 55 53 64.18 74 -9.82 247 250 H
*12.228 45.8 PK 39.2 -37.2 6.5 5.9 60.2 74 -13.8 284 243 H
14.667 41.33 PK 42.6 -36.9 6.7 6.4 60.13 74 -13.87 308 245 H
17.112 39.98 PK 411 -38.1 75 7 57.48 74 -16.52 249 307 H
*4.889 59.22 PK 33.2 -41.4 3.7 3.6 58.32 74 -15.68 197 256 \%
*7.337 53.09 PK 36.6 -39.7 4.6 45 59.09 74 -14.91 338 168 Y
9.782 53.01 PK 38.1 -39.1 55 5.3 62.81 74 -11.19 178 162 Y
*12.228 46.68 PK 39.2 -37.2 6.5 5.9 61.08 74 -12.92 164 311 Y
14.673 38.58 PK 426 -36.9 6.6 6.4 57.28 74 -16.72 164 311 Y
17.115 38.32 PK 411 -38.1 75 7 55.82 74 -18.18 66 118 \%
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.891 60.58 Av 33.2 -41.4 37 3.6 -23.1 36.58 54 -17.42 189 271 H
*7.337 56.51 Av 36.6 -39.7 4.6 45 -23.1 39.41 54 -14.59 253 272 H
9.782 54.38 Av 38.1 -39.1 55 53 -23.1 41.08 54 -12.92 247 250 H
*12.228 45.8 Av 39.2 -37.2 6.5 5.9 -23.1 37.1 54 -16.9 284 243 H
14.667 41.33 Av 42.6 -36.9 6.7 6.4 -23.1 37.03 54 -16.97 308 245 H
17.112 39.98 Av 411 -38.1 75 7 -23.1 34.38 54 -19.62 249 307 H
*4.889 59.22 Av 33.2 -41.4 37 3.6 -23.1 35.22 54 -18.78 197 256 Y
*7.337 53.09 Av 36.6 -39.7 4.6 45 -23.1 35.99 54 -18.01 338 168 Y
9.782 53.01 Av 38.1 -39.1 55 5.3 -23.1 39.71 54 -14.29 178 162 Y
*12.228 46.68 Av 39.2 -37.2 6.5 5.9 -23.1 37.98 54 -16.02 164 311 Y
14.673 38.58 Av 426 -36.9 6.6 6.4 -23.1 34.18 54 -19.82 164 311 \%
17.115 38.32 Av 411 -38.1 75 7 -23.1 32.72 54 -21.28 66 118 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 60.69 PK 33.2 -41.5 38 37 59.89 74 -14.11 162 242 H
*7.424 57.84 PK 36.7 -39.7 4.7 4.6 64.14 74 -9.86 240 242 H
9.902 54.19 PK 38.2 -39.2 55 53 63.99 74 -10.01 232 240 H
*12.378 46.02 PK 38.9 -37.1 6.5 5.9 60.22 74 -13.78 283 253 H
14.854 38.59 PK 42 -36.9 6.8 6.5 56.99 74 -17.01 295 228 H
17.322 38.7 PK 42.4 -38.2 75 7.1 57.5 74 -16.5 11 306 H
*4.951 58.7 PK 33.2 -41.5 3.8 37 57.9 74 -16.1 204 264 \%
*7.427 57.86 PK 36.7 -39.7 4.7 4.6 64.16 74 -9.84 237 176 Y
9.902 53.02 PK 38.2 -39.2 55 5.3 62.82 74 -11.18 170 141 Y
*12.373 4511 PK 38.9 -37.1 6.5 5.9 59.31 74 -14.69 175 253 Y
14.853 38.14 PK 42 -36.9 6.8 6.5 56.54 74 -17.46 143 219 Y
17.323 38.8 PK 424 -38.2 75 7.1 57.6 74 -16.4 59 126 \%
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.951 60.69 Av 33.2 -41.5 38 37 -23.1 36.79 54 -17.21 162 242 H
*7.424 57.84 Av 36.7 -39.7 4.7 4.6 -23.1 41.04 54 -12.96 240 242 H
9.902 54.19 Av 38.2 -39.2 55 53 -23.1 40.89 54 -13.11 232 240 H
*12.378 46.02 Av 38.9 -37.1 6.5 5.9 -23.1 37.12 54 -16.88 283 253 H
14.854 38.59 Av 42 -36.9 6.8 6.5 -23.1 33.89 54 -20.11 295 228 H
17.322 38.7 Av 42.4 -38.2 75 7.1 -23.1 34.4 54 -19.6 11 306 H
*4.951 58.7 Av 33.2 -41.5 38 37 -23.1 34.8 54 -19.2 204 264 Y
*7.427 57.86 Av 36.7 -39.7 4.7 4.6 -23.1 41.06 54 -12.94 237 176 Y
9.902 53.02 Av 38.2 -39.2 55 5.3 -23.1 39.72 54 -14.28 170 141 Y
*12.373 4511 Av 38.9 -37.1 6.5 5.9 -23.1 36.21 54 -17.79 175 253 Y
14.853 38.14 Av 42 -36.9 6.8 6.5 -23.1 33.44 54 -20.56 143 219 \%
17.323 38.8 Av 42.4 -38.2 75 7.1 -23.1 345 54 -19.5 59 126 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMA5 Corrected Peak Limit PK Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)

(dBuVv) (dBuV/m) (dB)

*4.811 56.09 PK 331 -41.2 3.7 37 55.39 74 -18.61 192 263 H
7.217 43.03 PK 36.2 -39.5 4.7 45 48.93 74 -25.07 192 263 H
9.622 53.36 PK 38 -39 5.6 5.2 63.16 74 -10.84 91 258 H

*12.028 46.59 PK 39.4 -37.3 6.5 5.6 60.79 74 -13.21 273 224 H
14.433 40.46 PK 42.1 -36.9 6.8 6.4 58.86 74 -15.14 79 244 H
16.839 38.25 PK 39.6 -38.1 7.5 7.1 54.35 74 -19.65 271 190 H

*4.809 56.63 PK 33.1 -41.2 37 3.7 55.93 74 -18.07 223 222 \%
7.217 51.57 PK 36.2 -39.5 4.7 45 57.47 74 -16.53 217 250 \%
9.622 53.32 PK 38 -39 5.6 5.2 63.12 74 -10.88 164 194 \%

*12.028 45.25 PK 394 -37.3 6.5 5.6 59.45 74 -14.55 176 208 \%
14.431 38.1 PK 42.1 -36.9 6.8 6.4 56.5 74 -17.5 301 166 \%
16.831 38.31 PK 39.6 -38.1 74 7.1 54.31 74 -19.69 358 388 \%

Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity

(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)

(dBuVv) [dB] (dBuVv/m) (dBuVv/m) (dB)

*4.811 56.09 Av 331 -41.2 3.7 37 -23.1 32.29 54 -21.71 192 263 H
7.217 43.03 Av 36.2 -39.5 4.7 4.5 -23.1 25.83 54 -28.17 192 263 H
9.622 53.36 Av 38 -39 5.6 5.2 -23.1 40.06 54 -13.94 91 258 H

*12.028 46.59 Av 394 -37.3 6.5 5.6 -23.1 37.69 54 -16.31 273 224 H
14.433 40.46 Av 42.1 -36.9 6.8 6.4 -23.1 35.76 54 -18.24 79 244 H
16.839 38.25 Av 39.6 -38.1 7.5 7.1 -23.1 31.25 54 -22.75 271 190 H

*4.809 56.63 Av 331 -41.2 3.7 37 -23.1 32.83 54 -21.17 223 222 \%
7.217 51.57 Av 36.2 -39.5 4.7 45 -23.1 34.37 54 -19.63 217 250 \%
9.622 53.32 Av 38 -39 5.6 5.2 -23.1 40.02 54 -13.98 164 194 \%

*12.028 45.25 Av 394 -37.3 6.5 5.6 -23.1 36.35 54 -17.65 176 208 \%
14.431 38.1 Av 42.1 -36.9 6.8 6.4 -23.1 334 54 -20.6 301 166 \%
16.831 38.31 Av 39.6 -38.1 7.4 7.1 -23.1 3121 54 -22.79 358 388 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.891 58.75 PK 33.2 -41.4 37 3.6 57.85 74 -16.15 174 289 H
*7.334 55.17 PK 36.6 -39.7 4.6 45 61.17 74 -12.83 262 280 H
9.782 54.36 PK 38.1 -39.1 55 53 64.16 74 -9.84 268 386 H
*12.228 43.84 PK 39.2 -37.2 6.5 5.9 58.24 74 -15.76 228 383 H
14.668 39.24 PK 42.6 -36.9 6.7 6.4 58.04 74 -15.96 208 135 H
17.116 38.53 PK 411 -38.1 75 7 56.03 74 -17.97 206 171 H
*4.891 58.1 PK 33.2 -41.4 3.7 3.6 57.2 74 -16.8 224 209 \%
*7.337 52.73 PK 36.6 -39.7 4.6 45 58.73 74 -15.27 220 195 Y
9.782 53.69 PK 38.1 -39.1 55 5.3 63.49 74 -10.51 167 197 Y
*12.228 44.47 PK 39.2 -37.2 6.5 5.9 58.87 74 -15.13 171 105 Y
14.673 37.6 PK 426 -36.9 6.6 6.4 56.3 74 -17.7 90 119 Y
17.113 37.92 PK 411 -38.1 75 7 55.42 74 -18.58 90 343 \%
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.891 58.75 Av 33.2 -41.4 37 3.6 -23.1 34.75 54 -19.25 174 289 H
*7.334 55.17 Av 36.6 -39.7 4.6 45 -23.1 38.07 54 -15.93 262 280 H
9.782 54.36 Av 38.1 -39.1 55 53 -23.1 41.06 54 -12.94 268 386 H
*12.228 43.84 Av 39.2 -37.2 6.5 5.9 -23.1 35.14 54 -18.86 228 383 H
14.668 39.24 Av 42.6 -36.9 6.7 6.4 -23.1 34.94 54 -19.06 208 135 H
17.116 38.53 Av 411 -38.1 75 7 -23.1 32.93 54 -21.07 206 171 H
*4.891 58.1 Av 33.2 -41.4 37 3.6 -23.1 34.1 54 -19.9 224 209 Y
*7.337 52.73 Av 36.6 -39.7 4.6 45 -23.1 35.63 54 -18.37 220 195 Y
9.782 53.69 Av 38.1 -39.1 55 5.3 -23.1 40.39 54 -13.61 167 197 Y
*12.228 44.47 Av 39.2 -37.2 6.5 5.9 -23.1 35.77 54 -18.23 171 105 Y
14.673 37.6 Av 426 -36.9 6.6 6.4 -23.1 33.2 54 -20.8 90 119 \%
17.113 37.92 Av 411 -38.1 75 7 -23.1 32.32 54 -21.68 90 343 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60OCC

Date: 2018-03-21
IC ID: 573F-60CC

Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Peak Limit PK Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 59.51 PK 33.2 -41.5 38 37 58.71 74 -15.29 183 286 H
*7.424 57.31 PK 36.7 -39.7 4.7 4.6 63.61 74 -10.39 292 275 H
9.902 53.04 PK 38.2 -39.2 55 53 62.84 74 -11.16 256 320 H
*12.373 41.62 PK 38.9 -37.1 6.5 5.9 55.82 74 -18.18 240 368 H
14.847 38.68 PK 42 -36.9 6.8 6.5 57.08 74 -16.92 202 322 H
17.323 39.48 PK 42.4 -38.2 75 7.1 58.28 74 -15.72 119 207 H
*4.949 58.13 PK 33.2 -41.5 3.8 37 57.33 74 -16.67 191 272 \%
*7.427 54.22 PK 36.7 -39.7 4.7 4.6 60.52 74 -13.48 287 284 Y
9.902 51.86 PK 38.2 -39.2 55 5.3 61.66 74 -12.34 175 204 Y
*12.373 4313 PK 38.9 -37.1 6.5 5.9 57.33 74 -16.67 171 198 Y
14.85 38.18 PK 42 -36.9 6.8 6.5 56.58 74 -17.42 297 282 Y
17.321 38.69 PK 424 -38.2 75 7.1 57.49 74 -16.51 238 274 \%
Frequency Meter Det AF SWBOX2 | SMA7 | SMA5 DC Corrected Average Av Azimuth | Height | Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Corr Reading Limit Margin (Degs) (cm)
(dBuv) [dB] (dBuV/m) (dBuV/m) (dB)
*4.951 59.51 Av 33.2 -41.5 38 37 -23.1 35.61 54 -18.39 183 286 H
*7.424 57.31 Av 36.7 -39.7 4.7 4.6 -23.1 40.51 54 -13.49 292 275 H
9.902 53.04 Av 38.2 -39.2 55 53 -23.1 39.74 54 -14.26 256 320 H
*12.373 41.62 Av 38.9 -37.1 6.5 5.9 -23.1 32.72 54 -21.28 240 368 H
14.847 38.68 Av 42 -36.9 6.8 6.5 -23.1 33.98 54 -20.02 202 322 H
17.323 39.48 Av 42.4 -38.2 75 7.1 -23.1 35.18 54 -18.82 119 207 H
*4.949 58.13 Av 33.2 -41.5 38 37 -23.1 34.23 54 -19.77 191 272 Y
*7.427 54.22 Av 36.7 -39.7 4.7 4.6 -23.1 37.42 54 -16.58 287 284 Y
9.902 51.86 Av 38.2 -39.2 55 5.3 -23.1 38.56 54 -15.44 175 204 Y
*12.373 4313 Av 38.9 -37.1 6.5 5.9 -23.1 34.23 54 -19.77 171 198 Y
14.85 38.18 Av 42 -36.9 6.8 6.5 -23.1 33.48 54 -20.52 297 282 \%
17.321 38.69 Av 42.4 -38.2 75 7.1 -23.1 34.39 54 -19.61 238 274 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
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Report #: 47216
FCC ID: CFS8DL60CC

Date: 2018-03-21
IC ID: 573F-60CC
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Report #: 47216 Date: 2018-03-21

FCC ID: CFS8DL60OCC IC ID: 573F-60CC
Frequency Meter Det Horn SMA5 | 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.295 34.67 Pk 44.3 8 -34.2 -9.5 43.27 54 -10.73 74 -30.73 0-360 H
*21.323 35.13 Pk 44.9 8.1 -32 -9.5 46.63 54 -7.37 74 -27.37 0-360 H
*23.993 35.36 Pk 46.3 8.4 -30.6 -9.5 49.96 54 -4.04 74 -24.04 0-360 H
*20.477 34.81 Pk 44.4 8.3 -34.1 -9.5 43.91 54 -10.09 74 -30.09 0-360 \%
*22.2 35.95 Pk 45.6 8.4 -34.1 -9.5 46.35 54 -7.65 74 -27.65 0-360 \%
24.736 37.42 Pk 46 8.7 -32.6 -9.5 50.02 54 -3.98 74 -23.98 0-360 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: Low Channel — Data

Frequency Meter Det Horn SMA5 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuv) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.294 34.68 Pk 44.3 8 -34.2 -9.5 43.28 54 -10.72 74 -30.72 0-360 H
*21.329 35.39 Pk 44.9 8.1 -32.1 -9.5 46.79 54 -7.21 74 -27.21 0-360 H
24.014 35.96 Pk 46.3 8.4 -30.4 -9.5 50.76 54 -3.24 74 -23.24 0-360 H
*20.099 35.18 Pk 44.2 8.3 -34.3 -9.5 43.88 54 -10.12 74 -30.12 0-360 \Y
*22.19 35.4 Pk 45.6 8.4 -34 -9.5 45.9 54 -8.1 74 -28.1 0-360 \%
24.738 36.58 Pk 46 8.7 -32.5 -9.5 49.28 54 -4.72 74 -24.72 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: Mid Channel — Data

Frequency Meter Det Horn SMAS5 | 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.287 34.96 Pk 44.3 8 -34.3 -9.5 43.46 54 -10.54 74 -30.54 0-360 H
*21.33 35.11 Pk 44.9 8.1 -32.2 -9.5 46.41 54 -7.59 74 -27.59 0-360 H
24.01 35.91 Pk 46.3 8.4 -30.4 -9.5 50.71 54 -3.29 74 -23.29 0-360 H
*20.083 34.52 Pk 44.2 8.3 -34.2 -9.5 43.32 54 -10.68 74 -30.68 0-360 \%
*22.192 35.09 Pk 45.6 8.4 -34 -9.5 45.59 54 -8.41 74 -28.41 0-360 \%
24.78 36.55 Pk 46.1 8.7 -32.9 -9.5 48.95 54 -5.05 74 -25.05 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Antenna 1: High Channel — Data

Note: No emissions detected from the EUT above the system noise floor
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Frequency Meter Det Horn SMA5 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuVv) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuV/m) (dB)
[dB]
*19.259 34.52 Pk 44.3 8.1 -34.7 -9.5 42.72 54 -11.28 74 -31.28 0-360 H
*21.363 34.95 Pk 44.9 8.1 -32.9 -9.5 45.55 54 -8.45 74 -28.45 0-360 H
24.043 35.91 Pk 46.3 8.4 -30.8 -9.5 50.31 54 -3.69 74 -23.69 0-360 H
*20.067 34.39 Pk 441 8.4 -34.4 -9.5 42.99 54 -11.01 74 -31.01 0-360 \%
*22.811 35.46 Pk 45.7 8.3 -34.7 -9.5 45.26 54 -8.74 74 -28.74 0-360 \%
24.756 36.67 Pk 46 8.7 -32.5 -9.5 49.37 54 -4.63 74 -24.63 0-360 \Y
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Antenna 2: Low Channel — Data
Frequency Meter Det Horn SMAS5 | 18-26G | Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuV) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.296 34.44 Pk 44.3 8 -34.2 -9.5 43.04 54 -10.96 74 -30.96 0-360 H
*21.304 349 Pk 44.9 8.1 -32.1 -9.5 46.3 54 -1.7 74 -271.7 0-360 H
24.031 35.92 Pk 46.3 8.4 -30.5 -9.5 50.62 54 -3.38 74 -23.38 0-360 H
*19.335 34.68 Pk 44.3 7.9 -34.8 -9.5 42.58 54 -11.42 74 -31.42 0-360 \Y
*21.309 349 Pk 44.9 8.1 -32 -9.5 46.4 54 -1.6 74 -27.6 0-360 \Y
24.04 36.01 Pk 46.3 8.4 -30.8 -9.5 50.41 54 -3.59 74 -23.59 0-360 \Y
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Antenna 2: Mid Channel — Data
Frequency Meter Det Horn SMA 18-26G Distance | Corrected Avg Margin Peak PK Azimuth | Polarity
(GHz) Reading ACF 5 [dB] Preamp Corr Reading Limit (dB) Limit Margin (Degs)
(dBuv) [dB] [dB] Factor (dBuVv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*19.324 34.55 Pk 44.3 8 -34.6 -9.5 42.75 54 -11.25 74 -31.25 0-360 H
*21.315 34.93 Pk 44.9 8.1 -31.9 -9.5 46.53 54 -1.47 74 -27.47 0-360 H
24.007 35.91 Pk 46.3 8.4 -30.5 -9.5 50.61 54 -3.39 74 -23.39 0-360 H
*19.325 34.68 Pk 44.3 8 -34.6 -9.5 42.88 54 -11.12 74 -31.12 0-360 \%
*21.281 34.83 Pk 44.9 8.1 -32.6 -9.5 45.73 54 -8.27 74 -28.27 0-360 \%
24.03 36.11 Pk 46.3 8.4 -30.5 -9.5 50.81 54 -3.19 74 -23.19 0-360 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Note: No emissions detected from the EUT above the system noise floor

Antenna 2: High Channel — Data
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